ALWAYS GIVE THE FOLLOWING INFORMATION WHEN ORDERING REPAIR PARTS:
1.The PART NUMBER 2.The PAR'T NAME 3.QUANTITY DESIRED 4. The MODEL NUMBER—{As shown on
SEND PART ORDERS AS PER INSTRUCTIONS ON THE FRONT PAGE
YOUR UNIT IS RIGHT HAND {RH) OR LEFT HAND {LH) AS YOU STAND BEHIND (T
DO NOT USE KEY NUMBERS WHEN OROE RING REPAIR PARTS, ALWAYS USE PART NUMBERS
All replacement parts will be supplied in current praduction calors or in 3 neutral calor.
A handllng fee is applicoble ta smatl parts orders.

36" RIDING MOWER MODEL 5288-4000

t

;Ldodei Plate)
|

|

{
v
I
|
I

RED
“ﬁ ™ Rebwnire
- _‘=f 5
,__.(@} ol ) BLUE
- / BLUE
" ) : BLACK
i | -
. — hY l BLACK \<
R ' RED/WHITE D )
) YELLOW .
BLACK
1 K
w,{,; YELLOW
v-*,\,h ./’3 B
2ol TR
15 ' l BLACK "\\( ;
an j . i
f KL | I ELJ 0
N i
S AR T
» b R A ;5 7% \E i L,’: o HEI.) i ‘-’n
w-— T A { ™
u BLACK VELLOW ™79 (]
n 2 %ﬂ Jw ’ Wiring Disgram
fre Nk
S, \f‘ Ly ;‘&»"" N8 This dlagrom is designed o by useo as » wiringl diagram.
A @,@ [ 2 We ecommend thet unless you are fully qualified 1o make
i 74 @& repairs on the electrical system on this unil, veu tdke it to a
n --“'2 corpetent repairmen tor sueh work or sdiustmants
Key Key -
No. | Part No. | Deseription No.| Pari No. Dosmpllo_rﬁ
1 394623 | Ammeter 20 40234 Hattery Rod
z qans97 $witch w/Knob, Heagtamp ral 45877 MNui, {Lockout Swich Part)
3 a0778 Knob, Headlamp Switch 2 45878 Logkwather, {t.ockout Switeh Part)
4 44745 | Switch, lanition w/Keys 23 41204 Switeh, Lockout
3 138667 Loukwasher iSwiteh Part) 24 43038 Wire Amsumbly, Dack Switc!
[1] 48140 | Locknut {Switch Pary) 25 42077 | Wire Assembly, By-Pass
7 36285 | Key, Ignition 26 | 120368 | Locknut, Hex, 5/16-24 Thd
B 45333 | Indicator Light 27 | 120530 | *Lockwasher. Snlit, /16 In,
9 49818 | Wire Harness Assemnbly 28 | 9a24718 Locknut, Hex, %-20 Tl
10 49271 | Fuse 29 | 120854 'gcraw, Hex [, %20 % §/8 in.
n 897208 | "Wing Nun, Nylock, %-20 Thd 30 44429 olenpin b
122 120386 | “Flatwashor, % liv. 31 | 9414447 Lockout, Hex, 5/16-16 Tl\ﬁi
13 40?243 | Bracket, Buttery Hold-Down 32 Engine Part
14 271172 | Nut, Keps, %20 Tl a3 41482 | Wire Clip, Press
15 40882 Cap, Battnry 31 4491; L'uad Wire, keradiampy
18 2038 | Batlery 35 44086 Hradlamp
17 | 110856 | *Carriage Bolt, %:20 x % In, 36 42692 | Clip, Hearflamp Mounting
10 | 126291 | “Curriage Bolt, 5/16:18 x /8 1n, a7 04116?13 “Serew. Tup. No, 1016 x % in.
19 271184 M, Keps, B/16-18 Thrd 38 44870 { Ground Wirc

*Standnrd Hardware ltems » May Be Purchased Logally,




-

—gy-

36" FIDING MOWER MODEL 5288-40C0

SiHVd HIV43IY

ALL UNNUMBERED
1TEMS IMTERCHANGEABLE
WITR DFPOSITE SIDE

36" RIDING MOWER MODEL 5288-4000

Key Key Key
No.| PartNo. | Decription Ko. | PatNo. | Daserintion MNo. | PartNo. | Description
1 46696 | Tube, Muflles 116 33200 | Key, ¥ x % x 1% In. 3 38313 Retainer, Drive Belt 8ackside Ioler
© 219413447 Lecknut, Hex, 6/16-18 Thd 17| 120383 | *Lockwasher, Spiit, 7/16 In, 32 40208 © Spacer, Backside Idler
3 46778 | Lecknut 18 | 123567 | “Screw, Hex Hd, 73620 % 1 In, 33 120094 | “Flatwasher, 3/3 In,
4 46925 1 Mufiler Susport 19 | 120918 | “Screw, Hex Kd. 3/8-16x 1% In. 34 | 121966 | "Capsorew, Hix Hd. %20 x 2% In.
5 45706 | Muffler 20 35374 | Pulley, Idier 35 271372 Nut, Keps, %-20 The
L] Engire | See Footnote Below 2 40152 | Arm, Orive ldler 36 | {20886 | “Flatrasher, % In.
7 47828 | Tibe, Ol Drain 2 39659 | Retainer, Belt 7 22083 | Retsining Ring
8 47828 | Cap, Oil Drain Tube 3 40210 | Shoulder Balt, Dtive Idler 38 49790 | Braket, Lever Pivor
9 19413634 | Leckaul, Hex, 3/3-16 Thd 3 40299 | Spacar, Drive Idler 39 | 120228 | “Screw, Hex Hd, 5/16-18 x 5/8 In.
10 41529 | Locknue, 3/16-18 Thd %5 40154 | Rod, Clutch 40 49789 | Shitt Lever, Hilo
1 122040 | *Serew, Hex He, 51618 x 1% In. 2% 40368 | Spring. Clutch 41 49576 Grip, Hi-Lo Shift Laver
12 { 271130 | Nut, Keps, 3/8-16 Thd 27 39265 [ Pulley, Transamle 42 32327 [ Wav: Washer
13 40977 | Bod Assembly, Belt Guide 28 | 122194 | “Screw, Hex Hd, 3/8-16x 2% In. 43 2321t Shoulder Bot
14 44834 Rod, Belt Guide 29 39454 | V-Beit. 4L-880 44 121224 | *Corter Pin, 332 x ¥ 1n.
15 421C8 Puley, Engine 0 40223 | Pulley, Backside ldier 45 49788 Shift Rod

*Standard Hardware Irems - May Be Purchased Locafly.

Replacement engines an< parts 37¢ obtainaiie from Engine Manulacturer’s authorized Service Statons who are
al 10 be contacted in 1egerd to the Engine Warranty. See your Engine Manual for location of these stations.




91—

-

36" RIDING MOWER MODEL 5288-4000

ALL UNNUMBERED 41
ITEMS ARE INTERCHANGEABLE'
WITH OPPOSITE SIDE N

36” RIDING MOWER MODEL 5288-400G0

Key Key Key
Ne.| PartNo. | Decription No. | Part Na. | Description No.| Part No. H

1 47083 Steering Whee| 2 43186 Bearinyg, Front Spindie a 36832 Huk Cap

2 | 456836 | "Roll Pin, % x 2% In, 22 48786 | Front Axle Asssmbly 42 41106 °| Whezl, fear

3 39437 | Bearing, Flmged p<3 43780 | Boit, Frant Axle Pivot 43 41106 | Tire, Rear

4 48536 | Shaft, Steering Wheel 2 47830 Bracket, Deck Hangar 44 39628 Key, 3/16 x 3/16 x 2% n.

5 | 454565 | “Roll Pin, % x 1% In, e 63180 | Decal, Deck Hanger, R.M. 45 35498 | Screw, Hex'Wa. Tap, 5/16-18x % In.
] 44009 | Pinion 23 83181 Decal, Deck Hanger, L.H. 48 [ 122007 | *Screw, Hex Hd, 5/16.18 x % In.
7 35580 Begring 7 40163 | Front Spindle Assembly, Left 47 49786 | Stabitizing Bracket

3 4B542 | Plate, Stuering 23 43763 | Tie Rod Assemsly 48 49788 | Axde Support Bracket

9 39492 | Retmining Ring 3 20275 | Balil Joint 48 48782 r
10 | 38635 | “E" Ring, Tru-Arc, No, 5133-75 30 1129925 - Hex Nuy 50 | 122083 | “Sarew, Mex Hd, 5/16-18 x 2% In.
11 | 120228 | “Sciew, Hex Hd, 5/16-18 x /8 In. 3 43764 | Tie Rod 51 122089 | “Screw, Hex Hd, 5/16-18 x 3 'n,
12 | 9413447 | TLocknut, Fex, 5/15-18 The 3z 40164 | Front Spindle Asssmbly, Right 52 |Transaxle | Foote, Modd 300045 {See
13 38573 | Screw, Lock, Hex, 3/824 x 1 Tn. 33 | 274654 | "Nut, Center Lock, %26 Thd 2 Pages 21 & 22}

kL 2483 | Spring Washer 3 40384 | Hub Cap 53 | 274517 { *Flatwasher, 3/8 In,

15 48543 Sector Gea 3 642 Flatwaher, X LD., 1-5/18 0.D. 84 38395 | Spring, Brake Return

i6 4401t { Shoulder Bolt, Sector Gear 36 33979 | Bearing, Front Wheels 85 | 121224 | "Cotter Fin, 332 x 1 In.

17 | 120389 | *Nur, Hex, 3/8-24 Tha 3 294167 | Vaive Stem 56 49787 Rod Assembly, Brake-Cluich

18 | 120382 | "Lockwasher, Split, 3/8 In. 38 39829 | Wheel w/Bearings, Frem 57 29283 | Knod, Shift Lever

19 48538 | Drag Link Asseanbly » 41108 | Tire, Front SB | 120638 | "Lockwasher, Split, 5116 In.

20 45447 Steering A, Frart Spindte 46 41107 Wheet & Tire Assembly, Front 59 41104 Wheel & Tire Assernbly, Raar

*Standard Hardware Items - May Be Purchased Locally.



—61—

36" RIDING MOWER MODEL 5288-4000

ALL UNNUMBEAED

>\

PARTS INTER-CHANGEABLE 25" 5774, 8
WITH OPPOSITE SIDE
Friad ] g5
36" RIDING MOWER MODEL 5288-4000
Key Key T Y IKey
No. | PastMo | Descriptian Na. | PanNo. Deseription No. | Part No. Description
1| 42088 | Hood Strip 25 | 42285 | Console Reinfarcement 48 1 A87B2  Reinkorcing Plate, Front
2 45493 | Gas Gauge 26 9413447 | “Locknut, Hex, 5/16-18 "hd 42, 18781 Bracket, Axte Support, From
3 48535 | Hotd Asserrbly 27 48155 | Throtve Control 50 43839 | Bracket, Upsmp
4 | 48900 | "Screw, Hex Hd, %20 % 1 In. 28 § 271166 | “Nut, Keps, Hex, Mo. 10-24 Tha 57 99369 | Bracs, Front Sootrest
5 | 120880 | *Lockwasher, Spiit % In, 29 3P4BS | Knab, Throtde Santrol 52 45729 | Foot Pad, Lett
6 41924 | Shouider Bait toi3n 47530 Dashboard Assembly 52 49372 | BAgin Frame
7 48704 1 Latch, Rubber [ | 35291 | Screw, Hex Hd,No. 10:24 x % In, :54 | 122017 . "Screw, Hex Hd, 5/1518 x 1 In.
8 48705 : Pad, Hood Latch ¥2 48801 | Screw, Hex Hd,5/F6-18 x 5/8 In. } 55 49682 Guide Support, Rear Vawer Dock
9 3 48703 { Pin, Hood Latch 33 ! 49770 | Edging, Fender 56 | 39405 Guide, Mower Rear Deck
10 43468 | Pad, Gas Tank 34 44687 | Seat 57 49345 | Clots1 Rod, Bracket, Long
A1) 48812 ¢ GasTank 35 45496 Fender Assembly 58 | 40156 | Pedal Rod
12 41008 1 Clamp. Fuel Line 36 45622 | Supporl Bracke!, Fender 59 | 121224 | *Cotier Pin, 3/32 x 1 [a
2 3629% ¢ Tubing, Fuel Line 37 © 985338 | “Screw, “aptits, %-20 x 5/8 In, B0 | 274517 | *Flatassher, 25/84 1.0,
14 | 180020 | Screw, Hex Hd, K20 x X In. 38 i 121900 | “Screw, Hex Hd,%-20x 1 In. BT 1 47203 | Plourting Bracket, Frame Switch
15 49772 | Grilte Asserbly 38 : 120386 | “Flatwasner 62 41204 | Lockout Switch, Frame
16 | 120233 | *Screw, Mex Hd Gap.3/8-16 ¢ 1 In, 4g 122007 | “Serew, Hex Hd,5/16-18x % In. B3 98760 | Rubber Pedal Pad
17 §9424215 | *Locknut, Hex, %-20 Td 4at 120638 | “Lackwasher, Spit, 5/16 tn. G4 18163 | Brake Padal Assembly
18 19431758 | *Serew. Taplite, %-1 x % In. 42 41084 1 Seat Bracket 65 | 57950 | Decal, Brake ;
18 | 40411 | Hood Lanyard 43 1 48728 | FootPad, Aight 5 | 49652 | PheotBia :
20 ] 120854 | “Screw, Hex Hd, %-2Dx 5/8 m. 44 | 126211 | “Carriage Bolt, 5/16-18 x5/8 In, 67 : 271184 | "Mut, <eps, 5/16-18 Thd i
21 48819 | Bracke. Gas Tank & Batrery 48 40886 | Serew, Taptite, 4-20 x /8 In. 68 ! 19787 | Rod.Brake-Cutch
22 49050 Seeaw, Plastite, %-10 % % In. i 46 | 120228 | “Screw, Hex Hg. 5/16 x 5/8 in. 69 ! 20864 ! VE™ Ring, Tru-Arc, No. 513350
23 | 49791 | Consale | $47 194713533 | “Locknut, Hex, 3/8-16 Thd 70 | 48157 | Bracket, Brake-Pedal
24 | 995345 | Scaw, Taprite, %-20 x % In. 1 i i

"Standard Ha'dware liems - May Be Purchased Locally.




-z~

36" RIDING MOWER MODEL 5288-4000

25 &S

¥

ALL UNKUNBERE
ITEMS ARE INTERCHANGEABLE X

WITH OPPOSITE SIDE

36" RIDING MOWER MODEL 5288-4000

x.

ey Key Kay T
Mo.| Partfo. | Deseric No. | PatNo. | Dewription No. | PartNo. | Description !
1 46478 Hand Grip 21 3410 Soring 42 129123 Cotter Pin
2 49130 Leuer, Clutch 22 41204 Switch, Lockout 43 46324 Mower Teck
3 | 9429215 | “Locknut, %-20 Thd 23 41482 | Press Qlip 447 | 48367 Baflie, LH.
4 48561 Spring, Cluich Lever 24 4038 Wire Assy 45 3931 Blade, ¥8 In
& 39521 | “Hairpin Cotter 25 47816 | Pull Pin 45 2483 | Formed Washer
6 47515 Quadrant 26 8260 Hairpin Catter a7 39573 | *Screw, Hex Hd, 3/824x 1 In.
7 | $413447 | "Locknut, 5/16-18 Tho 27 49059 Bar Hith 48 46512 Lift Cable
8 46562 | Shouider Ball 28 | 120228 | Screw, Mex Hd.5/16-18x 5/8 In. 49 42424 | Supoort, Pivat Tube
& 46359 | Spring, Cluich Lever 29 48058 Lock Bracket 50 23763 | Whedl Axle
10 47523 | idker. Arm Assy tncludes ltems 30 | 120918 | “Screw, Hex Hd, 3/B-16x 1% In. 51 33831 Tice & Wheel, 61,
11&12; 31 46470 | Pivot B-geket 52 38522 | Pin, Clevis
11 4147 Brake Pad kd 49674 Bracket, Upstop 53 Clevis, Lift Cable
12 4160 Rivet, Brake Pad 33 41814 Fin, Pivat 54 121222 | *Cotrer Pin, 3/32 x X In.
13 | 122188 | “Scraw, Hex Md, 3816 x 1% in. 3 48675 | *Catter Fin, 3/16 x 1% tn, 55 | 120372 | “Square Nut, %-20 Thd
14 45476 | Pulley, ldler 35 48676 | Litt Support, Plate Assy 56 48381 Chutz Extersion
5 48477 | Beli Retainee 36 | 996416 | Washer 57 48673 | Pivot Tube Asmmbly
16 [ 3413534 | "Locknut, 3815 Thd 37 48044 | V-Belt 58 49131 Lever, Height Adjust
17 47517 Bracket, kdler Arm 38 39493 Quill Assernbly 59 20250 Hane Grip
18 47516 | Sheylder Bolt 3 46365 | Cover, LH.Pulley (52 2170 | Spring
19 45878 | Lockwasher, (Lockeut Switch Part) 48 122017 | Screw, Kex Hd,5/16-18x " In. 61 122040 | “Screw, Hex Hd, 5/16-1B x 1% In.
20 | 45877 | Nul, {Lockout Switch Part) 4 4 Cover, R.H.Pulley

*Standiard Hardware hiems - May Be Purchased Locally,



